)

SERIFS

125 ITH

Mig, No. 1691795
Mig. No. 1691886
Mifg. No. 1691939

125 LT
Mfg. No. 1651891

16 LTH
Mig. No. 1681807

Mig. No. 1691940

38" Mower
Mfg, No. 1691704
44" Mower
Mig. No. 1691705

MANUAL

Simplicity






Table of Contents

FRAME & FRONT AXLE GROUP ..o vrverrunssnsnssansssrnnsonnss snen snsns sns sasass s sones ses sms smss sensssns susnassosas 2
STEERING GROUP .. eerrs i rmis rasssionss sansssans sanss ninie sons sranrasas sesn sraneses sraeseassess spasens spas ssun sramsa ans on 4
ENGINE & ELECTRIC CLUTCH GROUP (Mfg. No. 1691891) .ccvcrsimsismnsnsscss s sussssssssenss B
ENGINE & ELECTRIC CLUTCH GROUP (Mfg. No. 1691785) w..c.cvaucsiire cesssceece cmemem i ememae erene 8
ENGINE & ELECTRIC CLUTCH GROUF (Mfg. No. 1691807, 1691886) v nrccnssmsmcsninssasane. 10
GEAR TRANSMISSION GRIOUP .....cooo i snusasessnescosmes tenss smessens onss sansmss sems stssssss saassss binin bos bbss sanan 12
HYDRO TRANSMISSION GROUP 1 (Early Models w/Eaton 750 Transmission) ... 14
HYDRO TRANSMISSION GROUP 1 (Later Models w/Eaton 751 Transmission) ..........en... 16
HYDRO TRANSMISSION GROUP 2 ... eenssnssmssssss ssanssssss ses s smsnssmnss sansanssmssonss smssanasasans 18
EATON 750 TRANSMISSION (HouSIng GroUp) ... .o ccerrrere seeeemimsrre crerasasserees sevnssrms rassnserns 20
EATON 750 TRANSMISSION (Left AXIe SUDASSY.) weiers s sessamssssassnsisnsnssnssensenssnsssnassmsassranes 22
EATON 750 TRANSMISSION (Right Axde SUDASSY.) curwunsmsmsresnsussmsnrmsmssrans s sessmsnsssnssmnasssonss 28
EATON 751 TRANSMISSION (HouSing GroUP) ....cvcsesssssssssessssrrars sessrarssssscanssns sasss e sssasnncas 26
EATON 751 TRANSMISSION (Left & Right Axfe SUDASSY.) crcimerscrmmressemsnmssenss ransonen sarassssns 28
FOOT CONTROLS GROUP {(Gear UNits) ... viiieiiiiiisirrrvrnsr e cvrm rereemeass ceas s sresressarerasrssseras 30
HAND CONTROLS GROUP (Gear UNits) c st i s et it st cra e srenaeersarenseerasres 38
FOOT CONTROLS GROUP {Hydro Units) ..ccccciincninsinicinnis cesas csninn .
HAND CONTROLS GROUP (HYro LRIES) v umecemessesssers suessosssssossssns sonsmss samss semsans smasssss enasssasices 36
HOOD, GRILLE & DASH GROUP .. -
SEAT, DECK, & FUEL TANK GHCIUP (Ear:y Models} ........................................................... 40
SEAT, DECK, & FUEL TANK GROUP (Later Models) c. e issnsconsssnsnss snas snessmsss ssnsens g2
ELECTRICAL GROUP (LOWeTr HAIMESS) w..vvereririmnssnnsnrans cannssns snsnsans nes sanss ssessenanns sans s nssans s suasss

ELECTRICAL GROUP {Maift HAIMESS) ...vcsrrrersnssusnsunsnarns srunsruns sssns snssos srusnensns snssnssasnssnna ses sussanse 3B
WHEELS & TIRES GROUP (Gear Units)................... S — 48
WHEELS & TIRES GROUP (HYAr0 UL} vureerrussraversesrassrasmsrressassanssemss senmsasssrssess sesmssss semsanenn. 30
38" MOWER HOUSING & ARBOR GROUP .......ocoriemmsresnicanssmsns ssnssss s sesss snarssssn s ssssssnsusssares S8
44" MOWER HOUSING & ARBOR GROUP ...t remnrese cene cmrss sisasassns s sesnsessasesaseasasese 54
38" CLUTCH & SUPPORT GROUR ......veruisreemssrsrssssass srssssansseass sass sassss sassss snes sns smessmsasans ssmasanss 90
244" CLUTCH & SUPPORT GROUP ......oeirinuicessnsnsmssssnes sassssassssssesnessnssns nss s smsasss smssans sanas nan smsss

38" HEIGHT ADJUSTING & ROLLER GROUP .....ccoocuiicrecnmun smn s smssams sms ssmsmsnms samsnan smss sasas snsa semas

44" HEIGHT ADJUSTING & ROLLER GROUP ........oocoricrmsursssrasessassnssnsns snssn snsnsams sssmssssaranse B
DECAL GROURP oot imes ress i nns a1 tms 0 00 1100 sk t4s 4404 4044 b e b wmn mins aren s a s Fmmsrensssasan simpans se 64
PEERLESS TRANSMISSION MODEL BO1-059 ......covver cosnssrssrsrsvrssssassrssssmsnsans st sansrsssssnssenssans G0
STANDARD HARDWARE TORQUE SPECIFICATIONS ......cvvrmrescrmnsmsssnanens INSHde Back




5i

licily

Frame & Front Axle Group

imp.

"ran2e

Tarque to

rhware

NOTE: Lise standarcg hal
forg pec. chert unless
otherwlss noted.



Alf Models

il [ 4 f !
Frame & Front Axde Group Ermplﬂﬂly
Ref. Fart
Nz, M, Oty Descriptian
1 1704310 1 FAD, Footrest, A.H.
2 1934654 3 CAPSCREW, Hex, Flangs Whizlock, 3/8-16x 1
a 1703965 Z SUPPORT, Seat
4 1915439 4 NUT, Hex, Estha Lock, 3/8-18
) 17074858 1 PLLIG
G 1708046 1 COVER, Rear
T 1704351 i FASTEMER, Panel
8 1704311 1 PAD, Footrest, LLH.
a 17440 4 BUSHING
4 11) 1704314 2 GREASE, Fitting
i1 170453 2 WASHER, Special
12 1703475 1 AXLE ASSY., Front
13 17041 50 1 AXLE PIVOT ASSY.
14 1860270 1 MNUT, Hex Full Lock, 3/4-16
15 1707937 1 FRAME ASSY.
16 1701229 k| BUSHING, Snap (Qty. 3 - 16 HF Hydro;
Qly. 2 - 12.5 HP Hydro; Gly. 1 - 12.5 HP Gear)
17 1705921 1 BUSHING, Snap (Used on 12.5 HP Gear Only)



slmphnily Steering Group

IET
Torque 1o
108 Ihs. HOTE: To Index wheel kansen muts
f
\ / ‘x,\ ggefi :::. 43). Adjust & torque 1o
‘-\‘_ i
1—s { ™~
T

f NOTE: _Adjust drag link {Hef. Mg, 22)

f a5 required so that spindle stops
i cardact frame equally on LY and AH

! side. Tarque nut (Fef, Mo, 21) 1o

j 13 ft [bs. afer adjustment
]rjll Greass Bushings,
{ Reaf Mo, 12
,Ir {3 Plames)
ff ™
{ B
{12 27 g
& 110

Cnat gear teath

.
with grease. \ I [“J N /"'f/ ‘] S
Sy T [y ]

26 =J 2030, Ibs. fi g e 13
NOTE: Pitman amm shaft ~ N, &2
(Ref. No. 96 to protrude 12 ) L\ | T 15
B/16" above top of steering 25 T
gear assembly hub 16
{Ret. No. 26} Pl
#—b 8 i
BARLY MODELS
Dwag Link & 19-o
Spndle Assy.
sarvica parts.
20
1% 21
| 22
%
Torque Aef. Mo, 34

AH Spindle
Stop

15 1319 #_ |bs. e
(4 places). i
o &

23

MOTE: Use standard hardware
torgue sped, chart unless
ptharwiza nolad.




Alf Models

- [ 3 [ J
Stoaring Group Simplicily
Ref, Part
No. Ho. Oty Description
1 1923367 1 NUT, Hex Lock, 5M16-18
2 199328 2 WASHER, Steering Wheel
3 1657017 1 CAFP, Steering Whes!
4 16709Eg 1 WHEEL, Steering
5 1925830 1 CAFPSCREW, 51618 2 3142
& * 1703508 1 SHAFT ASSY., Steering
A0 IR 1 SHAFT ASSY., Steering
7 1919314 1 COTTER PIN
8 1580174 E WASHER, Plain, 49/54"
=) 173668 1 WASHER, Plaih
10 1521350 2 CARRIAGE BOLT, ¥8-16x 1
11 1703508 1 PLATE, Maunting, Staering
12 178440 3 BUSHING, Nylon
13 1924940 2 WASHER, Plain, 13732
14 18160685 2 LOCKWASHER, 3/3
15 1916850 2 NUT, Hax, Full, 3f8-15
6 1673796 1 SPACER, Stop
17 1917358 1 LOCKWASHER, 5/16
18 1917372 1 NUT, Hex, Full, 51618
19 1668827 2 WUT, Special, 3/5-24
20 1689567 1 BALL JOINT {Round)
21 1918403 1 NUT, Jam, 3fg-24
2 1703518 1 DRAG LINK {CGan be replaced by item #40)
23 * 1703502 2 SPINDLE ASSY.
w7040 2 SPINDLE ASSY.
24 1664847 2 SCHEW, Taptile, 5f16-18x 34
25 1703813 1 SECTOR MOLUNTING PLATE
25 1708513 1 GEAH ASSY., Steening
ford 1921227 1 CAPSCREW, Hex, 51618 x1-1/2
28 * 930670 1 KEY, Hi Pro
{CGty. of 3 on Early Models. See inset page 4.}
29 1706958 1 TIE ROD
a0 1831350 2 CARRIAGE BOLT, 3/5-16x 1
k) | 1611705 2 SPACER
32 1930845 2 MNLUT, Hex Lock, Hange, 3/8-16
33 * 1703458 1 ARM ASSY., Steering, R.H.
** 705596 1 ARM ASSY., Steering, R.H.
34 * 1928721 2 SETSCREW, Sq. Hd, 51618 x1/2
(Qty. of 6 on Early Models. See inset page 4.)
35 * 1703494 1 STEERING ARM ASEY. L H.
H 170E897 1 STEERING ARM ASSY., LH.
3% 1703512 1 PITMAN ARM ASSY.
ar > 1707320 1 TUBE, Steering
38 1704420 2 KLUP-RING, 58
a5 ** 12980020 2 WASHER
40 1685478 1 DRAG LINK ASEY. (Includes Ref. Nos 41-47)
41 1708236 2 EPACER
42 1702779 2 BALL JOINT (Flat)
43 1919282 2 NUT, Hex, Jam, 1/2-20
44 1708084 1 DRAG LINK
45 1922606 2 CAPSCREW, Hex Hil., 3f8-16 % 1-34
a5 1922755 3 WASHER
a7 15915439 2 NUT, Lock, 3/8-18
* Used uh all My, Mo, 1591891 Lefore serial ne. 3075 * Uzed on ail Mig. No. 1591881 after serfal no. 3074,
Uszd on all Mig. Mo. 161888 before serlal no. 11245, Used o alt Mg, N 1639886 after sevial na. 11244,
Uzged on all Mig. No. 1691807 before serla) no, 7222, Uzed on all Mig, Mo, 1631807 after serial no, 7221,
Used on ali Mfg. Me. 1691928 before serisd no, 1707, Uged on all Mfg. Ho. 1691539 after serial no. 1106,
Used on all g, Ho. 1691349 before serial no. 1368, Used on all Big. Ko. 1651540 efter serial no. 1358,

Used on all Mig. Ho. 1631795



Simplicity

Engine & Electric Clutch Group (Single Cylinder, Kohlsr)

1803
2182
Electric
Clutch Asgy, 18
45 21
23 L
i

Apply anti-saiza
lubricant to

P
93 Do not apply sealant to cil

23 prassure swith {Reaf, No. 22).
- Remova Teflon from port on
r ‘%/ filter baze. Torgque to
4& < 47 75100 in. ibs.

Coat threads
with sealant.

&,/25 49

Torqua angine

receivad with engine.
{See your [ocal Kohler
distributor for parts

: meunting bolts [natall inte chake
and service.] to 40 ft. Ibs. hole of dashboard.
{4 placas).

MOTE: Dse atandard hardware

R torgue spac. chart unless
Torque with impact wrench. otherwise natsd,



Mig. No. 1681891

i 3 i 3 f
Engine & Etectric Clutch Group (Single Cylinder, Kohier) 5:mplmrly
Hef. Part
No. No, Qty. Pescription
1 1663386 1 CABLE, Throtfe
2 1930531 1 SCREW, Trusshead, 1022 x 1/2
3 1931338 1 BOLT, Cariags, 5M1618x 1-3/4
4 1704334 1 HANDLE, Throttle
5 1720358 1 KNOB, Thratle
=1 95017 2 WASHER, Nylen
7 158475 i CLIP, Bowden Wira
& 1704332 i SFACER
a 1928819 1 NUT ASSY., 10-32
10 1821961 1 CAFSCREW, Hex, 1/4-20 % 1-1/4
1 1980258 3 SCREW, Plasfite, 1/2-20x 58
12 1704335 1 BRACKET, Throtle Mounting
13 101025 1 WASHER
14 182085 1 SPRING
15 1919381 5 WASHER, Flain, 516
16 1517356 a LOCKWASHER, M6
7 1917372 2 NUT, Full, Hex, 511618
18 1916622 2 NUT, Full, Hex, 1/4-20
19 1816564 1 LOCKWASHER, 1/4
20 1704333 1 PLATE, Spring
21 1860112 2 CLAMP, Hose
22 1703856 1 SWITCH, Cil Pressure
23 1678861 1 HOSE, Fuel, 45-1/2" Long
24 1 ENGIME, {12.5 HP Kohler)
25 171241 1 KEY
b=l 1705441 1 FULLEY ASSY,
e 1704419 2 BELT STOP
28 1673453 1 STREET ELEBOW, 38 Fipa
29 19680405 4 SCHEW, Taptite, M8 - 1-1/4 x 30 mm
30 1703816 1 ELECTRIC CLUTCH Int. Fef, Nos, 52-55)
a1 19680053 1 WASHER
32 1960406 1 CAFSCREW, M10-1-1/2 x GO mm
33 19181490 1 LOCKWASHER, 716
34 1704357 1 DUCT, Lower Muffler
5 260368 4 HUT, Pal, /420
o6 1703871 1 MUFFLER AZSSY,
a 835255 1 NUT, Pal, 511618
38 1931342 1 CARRIAMGE BOLT, SM181Bx 2-3f4
38 1BFE183 1 CLAMP, Muffler
40 1705347 i FIPE, Exhaust
41 1919326 2 WASHER, Plain, 5/16
42 1921333 1 CAPSCREW, Hex, SMe18x1
43 1705440 1 DUCT, Tap, Muffer
44 934683 2 CLUP
45 1860285 4 SCREW, Flangs Whiz, 1/4-20 x 5/8
48 173208 1 FUEL FILTER
AT 1667348 1 CAP, Pipe
48 1801451 1 FIPE NIFPLE, 3f2x 2
45 1705358 1 FASTENER, Panai
S0 1820426 1 LOCKWASHER, External Tooth
=1 1679104 1 ACCESSORY KIT
&2 1678101 1 FIELD ASSY., Clitch
53 1705318 1 ROTOR ASSY. '
B4 1705319 1 ARMATURE ASSY,, Chutch

*Sae your local Kahler Distributor for parts and service,

7



s""F""'ly Engine & Etectric Clutch Group {Single Cylinder, Briggs & Stratton)

B
1302
' B
/ By
2k
Goat thread 16
with sg:;:n: >' n-;:"'\q?
Electric
Clutch Assy.
21

Do not apply sealant 10 il
pressure switch {Ref. Mo, 22},
Remove Tellon from port on
filter base, Torque io

75100 In. bz

Apply anti-seize
iubrican? o
crankshaft.

- |
1 4 21
- 3 | T
_ 29
w 38 . | Torgue engine
Sacure exhaust pips | mounting bty
i P,

{Ref. Me. 40} with clamp to 40 ft Ibs.

suppliad with engine. ~ {4 places).
< @ \—u
ey Y

Install Inte choke
33 hole of dashboard.

MOTE: Use standard hardwars
loeque spec, chart uniess
otherwise noled,




Mig. No. 1691785

Engine & Electtic Clutch Grotip (Single Cylinder, Briggs & Stratton)

Ref. Part
Mo, No. iy, Deseription
1 1704381 1 CABLE, Throttie
2 15930531 1 SCHEW, Trusshead, 10-32 % 1/2
3 1937338 i EBOLT, Carriage, SM16-18x 1-3/4
4 1704334 1 HANDLE, Throltie
s 172038 1 KNOB, Throttfe
[ OEOTT1 L WASHER, Nylon
T 158475 1 CLP, Bowden Wire
& 1704332 1 SPACER
a 1028919 1 NUT ASSY., 10-32
10 1921961 T CAPSCREW, Hex, 1/4-20 % 1-1/4
11 1950256 3 SCREW, Plastite, 1/8-20 x 58
12 1704335 1 BRACKET, Throtile Mounting
13 101025 i WASHER
14 162085 1 BPRING
15 1515381 1 WASHER, Plain, 516
16 1917ISE 3 LOCKWASHER, 516
17 18917372 2 MUT, Fuli, Hex, S118-18
18 18916622 2 MUT, Full, Hex, 1/4-20
19 18916964 1 LOCKWASHER, 154
20 1704333 1 PLATE, Spring
21 1860112 2 CLAMP, Hoze
22 1703856 1 EWITCH, Qil Pressura
22 1676861 1 HOSE, Fugl, 38" Long {Cut to length)
24 1 ENGINE, Single Cylinder (Briggs & Stratton)
2 171241 1 KEY
26 1704307 1 FULLEY ASEY.
27 1704418 2 BELT STOP
28 1428635 4 SCREW, Taptite, 3/8-16x 1-1/4
20 173208 i FUEL FILTER
30 1703816 1 ELECTRIC CLUTCH {Inc. Ref. Nos. 52-55)
a1 1260053 1 WASHER
32 1960370 1 CAPSCREW, 7M6-20 x 2-1f2
33 1918169 1 LOCKWASHER, 7HE
>4 170L357 1 DUCT, Lower Muffler
35 260368 4 MNUT, Pal, 1/4-20
26 1703971 1 MUFFLER AZSY.
ar 935255 1 NUT, Pal, SM1&18
38 1931342 1 CARRIAGE BOLT, 511818 x2-3/4
39 1676163 1 CLAMPE, Muffler
40 1704345 i FIPE, Exhaust
41 1919326 2 WASHER, Plain, 516
42 1921333 ] CAFPSCREW, Hex, SMe18x1
43 1704463 1 DUCT, Top, Muffier
44 HEAE83 1 cLP
a5 1960295 =] SCHEW, Flange Whiz, 1/4-20 x &g
46 1704508 1 SHROUD ASSY.
457 1667346 1 CAP, Fipe
a5 1658032 1 DRAIN, Cil
48 1832848 1 LOCKMUT
50 D047 1 LOCKWASHER, External Tooth
51 1824540 3 WASHER, Plain, 1332
Liv] 1679101 1 FIELED ASSY., Clutch
53 1705318 1 ROTOR ASSY.
&4 1705319 1 ARMATURE ASSY., Clutch
55 16797104 1 ACCESSORY KIT
=] 1705358 1 FASTENER, Pansal

o

e¢ your lecal Briggs & Stratton Distributor for parts and service,

9



E'mF"‘:’fy Engine & Efectric Clutch Group (Twin Cylinder, Briggs & Stratton)

Coal threads 18
with =sealant.

Elecirls
Clutch Assy.

Do not apply sealant to ot
pressune switch (Ref, No. 3.
Remove Tefon from poet an
liter base. Torque to

T5= 1000 I [,

Apply anli-seize
lubriczant to
crankshadt.

Tarque engine
mounting bolts
1o 40 #t. |bs.

[4 pleces).

Lubiricate serews (4) installed
finger Light ard shipped

with enging with anti-seize,
Mount exhaust manifold
(At Mo, 40y end torque
scraws to 175-200 in. lbs.
Remove tape from exhawvst,

MTE: Use standard hardware
torque sped, ¢hart unless
olharwiza noted.

10



Mig. No. 1691807, 16915586

- -
Engine & Electric Glutch Group (Twin Cylinder, Briggs & Stratton) SIMFIEHH
Ref. Part
Mo. No. Qty Description
1 1666268 1 CABLE, Threttle
2 1830531 1 SCREW, Trusshead, 10-32 x 1/2
3 1831338 1 BOLT, Camriage, 5f16-18x 1-3/4
4 1704334 i HAMNDLE, Throttlz
5 172038 1 KMOB, Throtte
& 860171 2 WASHER, Mylon
T 158475 1 CLIP, Bowdan Wire
B 170A332 1 SPACER
9 1928918 1 NUT ASEY,, 10-32
10 1704244 1 LABLE, Chaolee Control
11 18E0256 2 SCREW, Piastite, 1/4-20x 5%
12 1704335 1 BRACKET, Throtle Mounting
13 10025 1 WASHER
i4 162085 1 EFRING
is 1918381 1 WASHER, Plain, SA18
18 TMTASE 3 LOCKWASHER, 5/16
17 1817372 2 WUT, Fufl, Hex, 51618
18 1667245 1 CAF, Qil
1z 1704343 1 DRAIN, TH
20 1932845 1 LOCKNUT
21 189601712 2 CLAMP, Hese
a2 1703856 1 SWITCH, il Pressure
23 1676861 1 HOSE, Fuel, 45.5% Long
*24 1 ENGINE, Twin Cylindar, 16 HP (Briggs & Stratton)
1 ENGINE, Twin Cylinder, 12.5 HP (Briggs & Stratton)
25 171241 1 KEY
26 1704307 1 FULLEY ASSY.
27 1704419 2 BELT STOP
25 1703808 4 SCREW, Metric
29 1930598 3 SCREW, Taptite, 3/2-18 x 1-1/2
=0 1703816 1 ELECTRIC CLUTCH {(Ind. Ref. Nos. 48-51)
H 1960053 1 WAaSHER
2 1860370 1 CAPSCREW, 716-20 x 2-1/2
az 1918199 1 LOCKWASHER, 7HE
24 1704357 1 CHJCT, Leower Mufflar
35 SE0EEE 4 NUT, Pal, 1/4-20
36 1703971 b MUFFLER ASSY.
ar S25255 1 NUT, Fal, 51818
38 18931342 1 CARRIAGE BOLT, 5M16-18 x 2-3/4
3a 1876183 1 CLAMP, Muffler
40 1703986 1 MANIFOLD, Exhaust
41 1519326 2 WASHER, Flain, 11732
4z 1521333 1 CAPSCREW, Hex, SHE-1B X1
43 1707234 1 DUCT, Uppar Muffler
44 934683 1 CUP
45 1560285 4 SCREW, Flange Whiz, 1/4-20 x 58
46 20407 1 LOCKWASHER, External Tooth
47 1924840 2 WASHER, Plain, 13/32
48 18791017 1 FIELD AZ2Y., Clutch
49 1708318 1 ROTCR ASSY.
50 1705319 1 ARMATURE ASSY., Cluich
1] 1679104 1 ACCESSORY KIT
*=2 e SASKET, Mufiter
53 830598 1 SCREW, Taptite, 3/8-16 x 1-1/2
54 173206 1 FUEL FIL.TER

*See your local Briggs & Stratton Distributor for parts and gervice,
11



SFmplinily Gear Transmission Group

A Torgue o
14-21 1t b3,

anti-seize
compound.

22

HNOTE: Usa standard hardware
Torque spec. chart unlgss
aiherwise noted.

12



Mig. No. 1691897

Gear Transmission Group

Simplicily

Ref. Part
Mo. Mo Oty. Descripticn
1 1703038 1 " BELT
2 1705482 1 PULLEY ASSY., Driven
3 1928721 2 SET SCREW, 5M1618x 1/2
4 1528352 1 MNUT, Aange Whizksck, 3/8-16
5 1824840 & WASHER, Plain, 3/2
& 1678924 ] BELT STQP
7 1705483 ] BRACKET, Pulley
a 1708029 1 FULLEY, Idier (™)
g 192191 1 CAPSCHEW, Hex Hd., 3fB-15x 1-3/4
10 2221042 2 KEY
1 16785143 2 HUBGCAP
12 S277ed 2 "EF RING
13 1960114 2 WASHER (Rear Ade)
14 1667181 2 SPACER, Axe
15 1960160 2 WASHER
18 1931277 4 HUT, Whizleck, SME-18
17 1918326 8 WASHER, Plain, 516
18 1821160 4 CAPSCREW, Hex, SHE-1Bx21/4
EL) 205123 1 KEY
20 1830595 2 SCAEW, HexWhiz, 51618 % 1-1/4
21 1830801 4 SCREW, Taptite, 51618 X 58
22 1705462 2 SUFPPORT, Transmission
23 1927557 4 NUT, Hax, Flangs, 5M16-18
waq 1 TRAMNSMISSION, 5 Spead
25 1706553 2 EBPFRING, Ext
26 1701435 2 RETAIMER, Hubcap
a7 1705446 1 RO, Brake
28 1705457 ] BRAKE ARM ASSY.
29 1653136 1 SPRING, Compression
30 1919438 1 NUT, Mylon, Lock, /1618
H 1522608 1 NUT, Hex, Jam Lock, 5115-18
32 1817372 1 NUT, Hex, Full, 51618
33 1877358 1 LOCKWASHER, 5f1a
3 1918447 3 GOTTER PIN
35 1824361 2 WASHER, Plain, 1/2
38 1704435 1 ROD, Shift
¥ 1703900 1 BPACER
o8 1919381 2 WASHER
o= 1705500 1 LEVER, Shift
40 1980151 1 WASHER, Flain, 1/4
4 19165684 1 LOCKWASHER, 1/4
42 1522234 1 CAPSCREW, Hex Hd., 1/3-28 x 5B
43 159215977 1 CAPSCREW, Hex, 516182 1-1/4

*Dbtain repair parts from your authorizad Peerless/Tecumseh Distributar. Refer to pages

&6 - 89 for component parts.

13



Simplicity

Hydrostatic Transmission Group 1

=20

Balt Diagram 1874

Torque to
13-18 1, s, 14 )
Locale in é P
lower hole, X .
15 ’:ﬁﬁ )
]
ry, 11 16

Dump valve actuatoe
R.H. side of transaxla.

é & &2 %@\ﬁ@\?ﬁ Sroup tFoos

L5 i

j M

EI’D\\] ] 1-2/4 £ 1/8 with

| parking brake engaged.
I Torgue Ly
I 15-20 fi. Iha.
i
|
t 3? =7
i [ -
L
To cluteh amm | Vo, oo -.;}_) 75
{Ref. Mo 12, L 1 ST
page 34). | ™ Vent port.

N



Hydro Medels wyEaton 750 Transmission*

- [} M
Hydrostatic Transmission Group 1 5’]”#"#””
Ref. Part
MNo. No. Oty Description
1 1704441 1 ROD, Newral Retm
2 1704884 1 ROL, Control Walve
3 1704683 1 RCD, Hydro Push Valve
4 1916622 2 MUT, Hex, Full, 1/4-20
5 1921880 2 LOCK WASHER, Bxt. Tocth
& 1921961 1 CAPSCHREW, 1/4-20x1-1/4
7 1916064 1 LOCKWASHER, 1/4
B 1960151 1 WASHER, 1/4
g 1700021 1 FAM, 10 Blade
10 1918447 3 COTTER PIN
11 1919326 =1 WASHER, Plain, 12/32
12 1707472 1 BRACKET ASSY., Brake Lever
13 1525205 2 CAPSCREW, 5618 x 5B
14 1980258 2 PIN, Clevis
15 1705402 i CLEVIS ASSY.
14 1912445 2 COTTER FIN
17 1704440 i ROD, Brake
18 1921572 4 CAPSCREW, 3/8-16x 2112
15 1530645 4 WUT, Hex, Flange Lock, 3/8-16
20 155106 1 SPRING
21 1923358 1 NUT, Hex, Centerock, 1/4-20
2 152006 1 SFRING
23 05100 2 KEY, 1/4 % 2-1/4
*24 1685451 1 HYDROSTATIC TRANSAXLE {See Note below)
25 S30DE72 ] KEY, H Fro
26 1980110 2 SETSCHEW, Sq. Md., 1/4-28
27 1704375 1 FULLEY, Criven (For 75" Shaft Dia See Note A)
17053449 1 PULLEY, Driven {For 17mm (.&7%) Shaft Dia. See Note B)
28 183010 1 SPRING, Conical
29 157041 1 SPRING
30 1818438 1 NUT, Flange Lock, Nylon, 5/18-18
kY | 1704808 1 SPACER, Cam
an 805114 1 KEY, Woodruff, 1/8 x 12
a3 1702287 1 CAM, Hydra
34 167813 1 BELT, Dxrive
35 1703z88 1 CAM, Neutral Retirn
36 924358 1 WASHER
37 1930651 1 NUT, Hex Lock, ¥8-16

Note: See pages 20 thru 25 for Ezten 750 Service parts.

* Eston 750 used on the following modais:
12.5 HP - all g, He. 1691795
12.5 HP - My, Na. 1691285 before serlal no. 11797
16 HP - Mfy. Mo, 1691807 belere seriat no. 7640
16 HP - Mfg. Mo, 1691933 hefore serizl ne. 1433
16 HP - Mig. No. 1691340 before serfal ne. 1127

Note A: Eaton Model 750 Transg, with date code pricr to 080190,
Note B: Eatocn Maodel 750 Trans with date code after 0731590,

If replacing complete transmizsion (Date eoded prior to 080350) also replace puiley
with Part Na. 17052449,

MNote: WMake sure to Identify transmisslon readel number/date code befare ordering paits.

15



Simplicity

Hydrostatic Transmission Group 1

e

Eelt Dlagram ‘1974

14

Torgue to
13-13 ft. 1bs.

Locale in \Qa
Tower hole.

Dump valve actualor
R.H. side of transaxle.

See Controls
Group {Fool)

1-3/4 & 148 with
parking brake engaged.

Targue to
18- ft. |ba.

R

i
g

Torgue 23-27
1t s,

16



Hydro Models w/Eaton 751 Transmission®

Hydrostatic Transmission Group 1

Simplicily

Bet. Part
Mo, No, iy, Descriptlon
1 170444 1 AOD, Nawtral Raturm
2 1704684 1 ROD, Control Vale
3 1704683 1 ROD, Hydra Push Walve
4 1916622 2 NUT, Hex, Full, 1/4-20
] 1921880 2 LOCK WASHER, Ext. Tooth
5 1921961 1 CAFPSCHEW, 1/4-20 x 1-1/4
7 1916984 i LOCKWASHER, 1/4
8 1860151 1 WASHER, 1/4
g 1700021 1 FAN, 10 Blade
10 19158447 3 COTTER PIN
11 1919326 & WASHER, Plain, 13/32
12 1707472 1 BRACKET ASSY., Brake Lever
13 1921221 2 CAPSCREW, 51618 x 1-1/2
14 1950261 1 PIN, Clevis
15 1705401 2 CLEVIS BARS
15 1918445 2 COTTER FIN
7 1704440 1 ROD, Brake
18 1923903 4 CAPSCREW, 3/8-16x 3
18 1930645 4 NUT, Hex, Flange Leck, 3818
20 1707471 1 SPRING
21 1923355 1 NUT, Hex, Centerdock, 1/4-20
2z 152006 1 SPRING
23 205100 2 KEY, 1/4 » 2-1f4
o4 1707386 1 HYDROSTATIC TRANSAXLE (See Note below)
25 930672 1 KEY, Hi Fro
26 1960110 2 SETSCREW, 5q. Hd., 1/4-28
27 1705049 1 FLULLEY, Driven
28 153010 1 SPRING, Conical
29 157041 1 SPRING
20 1419438 1 MUT, Flange Lock, Nylon, 5/16-18
31 1704808 1 SPACER, Canm
ae 205119 1 KEY, Woodrul, 1/2 2 1/2
33 1703287 1 CAM, Hydro
24 1607813 1 BELT, brive
a5 1703288 1 CAM, Neutral Retumn
38 224356 1 WASHER
a7 1930851 1 NUT, Hex Lock, ¥a-16
39 1860027 1 WASHER
ag 1673786 2 SPACER
40 1918452 1 COTTER PIN
41 121037 1 SPRING, Extension
42 1960295 1 Fi, Clavis
43 1960353 2 WASHER

Note: See pages 26 thru 29 for Eatan 751 service parts.

* Eaten 751 uged on the following models:
12.5 HP - Mig, No., 1691886 effective with sedat ho. 11797
16 HP - Mfg. Ne. 1691807 effectiva with seral ne. 7540
16 HP - Mig. No. 1691938 eHective with serfal no. 1433
16 HP - Mig. No. 16915940 effective with seral no. 1127

Note: Make sure to [deniify transmission model number before ordering parts,

17



EI'MFIIEIIH Hydro Transmission Group 2

Tl

Use any with Model
751 Eaton Transmisslon. 40

To vent
port. 30
To transmission 12
port.
Torgle Lo
13-18 fL Ibs.

Apply Threadlock,

=
'
25— 11 &—15
, &2 16 il Useif retainer
— % | % . {Ref. No, 39) rubs
This o shift ~= on cam {Fel. No. 33,
amm off bottom ot Some models with Eaton 751 may ke ‘,.-'.'i; 4. page 14), Early
steering shaft, equipped with diflscant spacers ,*E 11_-:",., medals only.
(Fef. Nos. 20 842}, lfunitis equipped |~y /
with notehed shift lever, see pege 37 | ™MW 5™,
for Nustration and past nos. U L“l‘ :r’
NOTE: Use standard hardware ’ ».“-‘f-"'i" "l 41
torque spes, chart unless w
otherwiss nated.
EARLY MODEL SUPPQRT
{To replaca ses Ref. No. 2)

18



Mig. Nos. 1621795, 1691807, 1691886

Hydrostatic Transmission Group 2 sfmplmw
Hef. Part
Na. Mo Oty. Desoripticn
i 1960452 1 WASHER
2 1705400 1 SUPPORT, Datent
3 1821563 1 CAPSCREW, Mex Hd., 1/4-20x 2
4 1821218 a WASHER, 14
& 174428 1 BUSHING, Flastic, 1/2 dia.
& 1704437 1 SPACER
7 1707188 1 LEVER, Speed Control
] 1831320 1 CARRIAGE BOLT, 1/4-20x1-1/4
g 1827557 2 NUT, Flange Whizlock, 5/16-18
1G 1704432 1 BRACKET, Tranzmizsion, Mounting
1 183059 2 BCREW, Hex, Flange Whizlock, 51618 x 34
{Cty. 4 on Eady Modzls )}
12 18346565 2 SCREW, Hex, Flangs Whizlock, 5/16-18 x 5/8
12 217579 1 BALL
14 1924361 5 WASHER, 12
15 1816564 2 LOCKWASHER, 1/4
16 1916822 2 NUT, Hex Full, 1/4-20
17 1920397 1 NUT, Hex Lock, Esna, 1/4-20
i8 19680151 1 WASHER
19 170847 1 BUSHING
20 1708318 1 SPACER, Cam, Control
21 1960223 1 CARRIAGE BOLT, 5f16-18x1-1/4
22 1919381 1 WASHER, Plaln
23 1703500 1 SPACER
24 1817356 1 LOCKWASHER, 5/16
25 18917372 1 HUT, Hex, Full
26 1704435 1 RGO, Shift
27 1918447 2 COTTER PIN
28 1915326 1 WASHER, Plain
28 1664847 2 SCREW, Taplite, SME-18x 34
3 1706452 1 HOSE, Hydro to Heservair, 66° Hese (125 HP Cnly)
1706491 1 HOSE, Hydro to Heservair, 58° Hose (16 HF Only)
3 1706453 1 HOSZE, Reservoir to Hydro, Vent, 527 Hose (12.5 HP Only)
1706490 1 HOSE, Reservalr to Hydro, Vent, 46 Hose (16 HP Qnily}
3z 1706430 “ CLAMP, Hose
35 1921950 2 CAPSCREW, 1/4-20 x 58
34 1702488 i RESERVOIR ASSY, flr]. Ref. Nos. 25, 38, 27
35 1743 1 CAFP
36 1700442 1 GASKET
a7 1702483 1 RESERVCIR
a8 1920387 2 NUT, Hex Lock, Myloh, 1/4-20
i) 1707083 1 RETAIMER, Ball
4]0 1704665 1 SPRING
4 E0210 2 WASHER, Spedal, Nylon (Used on early models)
42 1708317 1 SPACER

19



Transmission/Housing Group

Bimplicity

20



Eaton 750 Transaxle

- - -
Transmission/Housing Group SIHIFI':’I"
Ref. Part
MNe. Ho. Gty Pescription
1 = 1T0270S 1 COVER SUBASSEY., Top (use with 1702247 shatt)
= 1705877 1 COVER SUBASSEY., Top (use with 1705978 shadt)
2 * 1T022497 1 SHAFT, Input, .¥5° Dia {use with 1702708 cover)
= 1705078 1 SHAFT, [nput, 17mm {.67*) Dia. (use with 1705877 covar)
3 1 BEARING, Input Shaft (See Ref. Mo, )
4 1 RING, Retaining, Extarnal (See Ref Na_ 2)
g 1702707 1 RAING, Retaingr, Intemal
B * 170e248 1 SEAL, Qil
w 170597 1 SEAL, Cil
7 1671300 1 SEAL, OHl
8 1T0274d 1 HOLUISING, CW
] 102705 2 FISTON, Quigting
10 172245 2 SEAL Lip, Radial
1 H3I0674 2 PLUG, Socket, Pipe
12 1702750 1 ADARTOR
13 1TFOETAS 1 PUMP, Rotar, Ball
14 1702746 1 CAM, Ring
15 1702251 1 INSERT
16 1708252 1 CONTROL SHAFT
17 1702253 1 SPRING, Dump Valve
18 1702254 1 BRACKET
13 1702712 L. DOWEL
20 1702255 1 GASKET COVER (See "A" Below)
21 1702256 e BUTTON
=2 TET1287T 1 O-RING
24 1702705 5 CAPSCREW, Hex, Flange, 1/4-20
25 1702219 1 GASKET, Valve Cover (See "A” Below)
268 1702747 1 COVER, Valve
6 1702268 4 SCREW, 1/4-20 Self Tap
28 1702714 1 CRIVE
40 1702748 2 MOTOR, Rotar, Ball
41 1702271 1 BRAKE ASSY., Parking
8 1702286 1 COVER, Parking Brake
EQ 1702287 1] BOOT, Dust
E1 1702720 1 FITTING
B2 1703223 1 ADAPTER, Resy. 3/E"
1702254 3 C-RING, Fitting
A 1702280 1 GASKET OVERHALIL KIT

{Incl. Ref. Nos. 20, 25 & 23next page)

* Usad on Eaton 750 before Date Code 080150,
= Uzed on Eaton 750 after Date Code 073190,

Note: Make sure to [dentlfy transmisslon model number/date code befora ordering parta.

21



Sl

Fransmission/Left Axle Subassembly Group

Toy

re=

pli

i /77

Bl
__....w.ﬂ.
_..__f_.___ .,.___.:._._.: waka

LTI L)

M o e e e o am

22



Eafon 750 Transaxis

f f i r )
Transmission/Left Axle Subassembly Group slmplmlly

Ret. Part
No. No. Gy, Deszcripticn
23 1702257 3 GASKET, Axle Housing (See “A" Below)
26 IF0Z2E0 1 SHAFT, Aode
23 1702251 ] RETAINING RING, Intemnal
]| 17022862 1 LIF SEAL, Radiaf
32 iT02254 1 BEARING, Ball
33 932877 b4 RETAINING RING, External
3 1702266 2 WASHER, Theust
3a 1702270 1 LOCK GEAR, Diff.
42 12272 1 FLATE, Wear
43 1702748 1 RING GEAR, 54 Taath
44 1702717 1 BRAKE SHAFT
4G 1702277 1 PLANETARY GEAR (lncl. Ref. Nos. 47.45)
47 1 SUN GEAR (See Ref. Mo. 4€)
48 ! PRIMARY CARRIER [See Ref. No. 48)
49 3 PLANETARY GEAR (Sea Ref No. 48)
50 1702276 1 PLANETARY GEAR {Incl. Ref. Nos. 51-53)
51 1 SN GEAR (See Raf. No. 500
s2 1 SECONDARY CARRIER {Sea Ref. Mo 50}
] 3 FLANETARY GEAR [See Ref No, 50)
=] 1702275 1 AXILE HOUSING, LH.

(incl. Ref. Nos. 28, 29, 31-34, 55 & 56)
o8 1702278 1 HOUSING AXLE, L.H.
a7 1702283 1 PLUG, Magnetic
a8 1860340 7 CAPSCREW, Hex, Flange, 1/4-20 % 2-34

A 1702280 1 GASKET OVERHALIL KIT

{incl. Ref. Nos. 20, 23 & 25)

Nete: Make sure to [dantify transmission model number/date code before ordering parts,




Transmission/Right Axie Subassembly Group

implicify

P ——— —— oy




Eaton 750 Transaxie

Transmission/Right Axle Subassembly Group

Simplicily

Ret. Part

No. Nao. oy, Description

23 1702257 3 GASKET, Axde Housing

o7 1702259 1 A¥LE HOUSING, R.H.
finzl, Ref. Nos, 28-34)

28 1702280 1 SHAFT, Axe

28 1702261 1 RETAINING RING, Intemal

0 iThzzez 1 HOUSING, Axe, R.H.

H 1702263 1 LIP SEAL, Radial

32 1702264 1 BEARING, Ball

33 Q32577 2 RETAINING RING, Extemal

34 1702288 2 WASHER, Thrust

39 1702270 1 LOCK GEAR, Diff.

42 1702272 1 PLATE, Wear

43 1702744 1 RING GEAR; 54 Tooth

45 1702718 1 BRAKE SHAFT, ALH.

57 1702203 1 PLUG, Magnetic

A 102280 1 GASKET OVERHAUL KIT

{Incl. Ref. Nos. 20, 23 & 25)

Note: Make sure to [dentify transmission model numberfdate ¢ode before ordering parts.

25



Housing Group

implicily

5.

ri



Eaton Mode! 751 Transaxle

- i [_J
Housing Grou Simplicily
Ref. Part
No., No. Gty. Description
1 i 1705977 COVER ASSY. {Inch. Hef. Nos. 2, 3, 4, 5 & 6)
2 1 1702707 RING, Ret., External
3 1 1705078 SHAFT ASSY, Input
4 1 17054879 SEAL, Input Shaft
= 1 1671300 SEAL, Control Shaft
23 1 COVER (See Ref, No. 1)
7 13 1702268 SELF-TAP SCREW, 2520
8 2 1708152 O-RING BARE FITTING ASSY.
9 1 17022585 COVER GASKET
10 2 1702256 BUTTON
i1 1 1702714 DRIVE
12 1 1702745 PUMP, Rotor-Ball
13 1 1702252 CONTROL SHAFT
14 1 1702251 INSERT
15 1 1708125  CAMRING
16 1 1708130 FILTER, Hydraulic
17 1 1702284  O-RING
18 1 1702720 FITTING
18 2 TF02r48 MOTOR ROTOR-BALL, 18 Teeth
20 2 1708135 FAD, Frictipn
21 1 1708171 MUT, Hax, Lock
22 i 1708169  LEVER, Brake, LH
23 AR 1708170 EHIM
24 1 1708168 LEVER, Brake, RH
25 1 1700167 SCREW, Cap, Hex
26 1 1708165 SHAFT, Brake
27 2 1708165 SPHING, Conical
28 a4 1708163 E-RING
o9 2 1708182 ROD, Push
30 ] 1708161 QUAD SEAL
b= | 1 1702252 SPRING, Bump Vatve
32 1 1702254 BRACKET
33 1 1671287 O-RING
24 1708127 HOLISING
&5 1 1708131 VALVE COVER GASKET
36 1 1708128 YALVE COVER
a7 5 1707205 CAPSCREW, Hex, Flangs, 1/4 - 20
28 2 1702700 FISTGHN, Quieding
28 2 1708404 SPRING BAGE

MNote: Make sure to [dentify transmission model number/dete code before ordering parts.



Simplicity A Group

L

23



Eatonr Model 75T Transaxde

Axle Group ' SI-mpll'Eify

Ref. Part
No. Ho, Gy, Description

Note: A-Side (Left) and B-Side (Right) are identical axles.

1 8 1708133  SCREW, .25-20 Hex Flg.
2 1 1708148  HOUSING, Axe
3 1 1708134  AXLE HOUSING GASKET
4 1 1702261 RING, Ret, Intermal
= 1 1702264 BEARING, Ball
& 1 1702263  SEAL, Radial Lip
7 1 1708148  SHAFT, Axle
B 2 932577 RING, Ret, External
9 2 1702286  WASHER, Thrust
10 1 1708144 SECONDARY CARRIER
1 3 1708142 PLANET GEAR, Second, 18 Testh
12 2 1708138 GEAR, Ring, 54 Teeth
13 1 1708142 SN GEAR, Second, 18 Teeth
14 1 1708141  PRIMARY CARRIER, 18 Teeth
18 2 1708140  PLANET GEAR, Fitst, 18 Teeth
6 1 1708138  SUN GEAR, First, 15 Teeth
17 1 1708137  PLATE, Backup
18 1 1708138  PLATE, Reaction
19 1 1708145  AXLE HOUSING ASSY. (Contains Ref. Nos. 2, 4-8)

Note: Make zure to |dentity transmizsslon model number/date code before ordering parts.



slmpll'ﬂlfl’ Foot Controfs Group {Gear Unit)

g L

EARLY MODEL
IDLER PULLEY

Spring {Ref. Mo, 23) can ba
hiooked in forward hole to
increase belt lensian after
belt wear-in,

Hook In feft aide
steering sump slot,

NOTE: Use standard hardware
torque spec. chart unless
otherwise noted,

3



Mig. No. 1891891

(. [ J
Foot Controls Group (Gear Uri) SJmplmily

Ref. Fart
MNo. No. Ciy. Description

1 1704621 1 CAM, Lift

2 1863114 4 BUSHING, Plastic

2 17042595 1 BRAKE PEDAL ASSY.

) 1704303 1 PAD, Foot Pedal-

5 1919326 2 WASHER, Plain, 11{32

5] 1918447 a2 COTTER FIN

7 1704429 1 CAM, Parking Brake

8 1676374 1 KNOB, Plastic

a 1704820 1 ROC, Parking Brake
10 1921319 1 WASHER, Plain, 9/22
eh | 1678924 1 BELT STOP
12 521133 1 FTTING, Grease
13 1928352 2 NUT, Flanges Whizlock, 3/8-16
14 1705442 1 ARM ABSY, \dler
18 1923360 1 COTTER FIN
18 1960020 1 WASHER, 58
17 1TOSL20 1 KLIFRING, 58
18 1924940 ¥ WASHER, Flain, 13/32

(Qty. 8 on Early Modal ldler Pullay)

19 1706020 i PULLEY =" .
20 1831353 2 CARRIAGE BOLT, 3816 x 1-3/4
21 1707289 1 PULLEY, |dler
22 1918439 1 NUT, Hex ESNA, 3/8-16
23 1655759 1 SPRING, Drive
24 1705451 k ROD, Clutch, 5M16 Dia
29 1704408 1 ARM, Foot Pedal
25 1922755 1 WASHER
27 157081 1 SPACER
28 16662594 1 SPACER

3



Limplicity

Hand Controls Group (Gear {Init)

EARLY MOBDELS
Sendce Lift Fod (Raf. Mo 21)

with Kit #1685447

NOTE: Use standard hardware
torque spec. chart unless
otharwlsa noted.

32

2184

Locata Ught against
back of frame,

25



Mg No. 18318917

F 3 f 3 [ ]
Hand Controts Group (Gear Uni) slmplmrly
Hef. Part
No. No. Oty. tescription
1 1980223 2 CARRIAGE BOLT, 5M8-18x 1-1f4
2 1824356 1 WASHER, Plain, 13/32 x 1-1/2 % 1/8
3 1919381 1 WASHER
4 1704523 1 LINK, Lift Upper
5 1704524 1 LIMK, Lt
& 1705590 1 SPACER, Special
7 1704529 i EFPACER, Special
8 1M B447 3 COTTER PIN
9 1704758 1 LINK, Lift, Upper Transport
10 1704825 1 CAM, Lift Assy.
1 1950044 1 WASHER, Plain, 21/64 x 1-1/4
12 1917356 Z2 LOCKMWASHER, 5168
13 1917372 2 HUT, Hex, 5/16-18
14 1705487 1 SHIFT LEVER ASSY.
15 1924361 1 WASHER, Plain
16 1704428 2 BUSHING, Flastic, 1/2 Dia.
17 176440 1 BUSHING, Mylon, 3/4 Dia,
18 1704428 1 SPRING, Torsioh
19 1704421 1 LEVER, Shift
20 1676743 1 KNOB, Plastic
21 1685447 1 ROD, Lift Handle (Eady Models)
1705931 1 RGO, Lift Handle [Later Models)
22 172038 1 KNOR
K] 1708638 1 BELT STOP
24 1924340 1 WASHER, Flzin
ea 1860206 1 WASHER, 1/2
28 1919438 1 NUT, Hex ESNA Lock, 51618
27 18931335 1 CARRBIAGE BOLT, 5A15-18x1



EHHFIIEI’” Foot Controls Group (Hydro Unit)

EARLY MODELS:
To servies pollays, see
art bedow [Ref. Mos. 19 &21)

See Transmission
Group - returmn rod
[Ref. Mo. 1, page 14).

This end anchored

o the slotin
framsmission brasket
(Fed. Mo, 10, page 18],

MOTE: LIse standard hardware
kerque spec. chart unless
otherwise noted.



Mfg. Nos. 16817595, 1691807, 1691886, 16971533, 1591940

[ 3 _J
Foot Controls Group (Hydro Unit} simplmw
Ref, Part
to. HNo. Gty. Dezcription
1 TFo4E21 1 CAM, Lift
2 1EE3114 2 BUSHING, Plastic
3 1704295 1 BRAKE PEDAL ASSY.
4 1704308 1 PAD, Foot Pedal
= 191832 2 WASHER, Plain, 11/32
E 1823360 2 COTTER PIN
7 1704429 1 CAM, Parking Brake
g8 1878374 1 KNOB, Flastic
g 1704829 1 ROD, Parking Brake
10 18213148 1 WASHER, Plain, 8/32
Eh 1708001 1 ACTUATOR ASSY,
12 1702000 1 LEVER, Clutch
13 1828352 2 NUT, Flange Whizock, 3/8-16
14 1704408 1 FIVOT ASSY,, idler
15 1918447 1 COTTER PIN
18 1860020 1 WASHER, 5/
17 174420 1 KLIPRING, 518
1B 1224540 s WASHER, Plain, 1332
18 T7Q72as8 1 PULLEY =v"
20 18215971 2 CAPSCREW, 3/8-16 x 1-3(4
21 107288 1 PULLEY, Idler
22 1707S0s 1 SPRING, Drive
23 1704430 1 RCD, Clutch, 5116 Dia
24 1704408 1 ARM, Foat Pedal
25 1918439 1 MUT, Hex ESNA, 3/8-18
25 1922755 1 WASHER
27 157081 2 SFACER
28 16662584 1 SFACER



Simplicity

Hand Controls Group {Hydre Unit)

EARLY MODELS
To senace Early Modet
Litt Handla see Raf, No, 28,

MOTE: Use standard hardwara
orgue spec. chart unlass
otherwisa noted,

36



Mig. Nos. 1691785, 1691807, 1691886, 1621939, 16915940

- f J [/
Hand Contrals Group (Hydro Unit - Bimplicily

Ret. Part
MNo. Ne. Oty Description

1 1980205 1 WASHER, 1/2

2 15242366 1 WASHER, Plain, 1232 x 1-1/2x 1/8

3 17065480 1 SPACER, Special

4 1704623 1 LINK, Lt Upper

5 T704E24 1 LIME, Lt

3] 1960223 2 CARRIAGE BOLT, SME-18x1-1/4

7 1704628 1 EPACER, Spacial

a 1918447 3 COTTER PIN

9 1704755 1 LINK, Lift, Upper Transpart
[+ 1704525 1 CAM, Lift Assy.
11 1980044 1 WASHER, Plain, 21/84 % 1-1/4
12 1917358 2 LOCKWASHER, 516
13 1917372 2 MNUT, Hex, S516-18
14 1522127 1 CAPSCREW, 5M1&-158 x 1-3f4
15 181931 2 WASHER, Plain, 516
18 1704620 i BRACKET, Tetrsion
17 18960020 z WASHER, Plain, 5/8, 21/32
18 162085 1 SPRING
19 1919438 1 NUIT, Hex, Esna Lock, 5f6-15
20 1704332 1 SPACER
21 1704423 1 SHIFT LEVER ASSY.
22 1924361 1 WASHER, Flain
23 1704428 2 BUSHING, Plastic, 1/2 Dia.
24 178440 1 BUSHING, Mylor, 3/4 Dia.
25 1704422 1 SPRING, Torston
26 1704421 1 LEVER, Shift - See Note Balow
27 1876743 i KMNOB, Plaste
28 1885447 1 ROQD, Lift Handle (Ezrly Models)

170Se3 1 ROD, Lift Handle (Later Models)

28 172038 1 KNOB
30 1931335 1 CARRIAGE BOLT, 5/16-18 x 1 (Early Modals Only)
o) | 1935048 1 HUT, Hex Flange Lock, 3/16-18 (Eatly Models Only)

Note: Some medeis may be equipped with a notched shift lever, Ref. No. 32 Instead of shift [ever,
Ref. No. 26. K notched lever Is Installed, Aef. Nag. 33-36 ara installed. See illuztration below.

1708289 1 LEVER, Shift {with noteh)
1860074 1 CLIP, Spring

1918447 1 PIN, Cotter

1708317 3 SPACER

1708318 1 SPACER

I—

REPLACE WITH
SPRING CLIP

32
33
24
a5
36
Q 32

37



Simplicity

Hood, Grille, & Dash Group

See pages 44 & 45
for haadlights.

MOTE Usa standard hardware
barque spec. chart unless
atherwise noted.



All Models

¢ J 3 [/
Hood, Grille & Dash Group Simplicily
Ref. Part
No. [ Gty Deseripton
1 1704134 1 SUPPORT, Bulkhesd, R.H.
2 1707325 1 AlR DUCT
3 1707328 1 MOLDING, Alr Duct
4 1703988 1 DASH ASSY. {Hydro Units anly)
1705470 1 DASH ASSY. {Gear Units only}
= DEO3ER 10 PAL NUT, 1/4-20
6 1530594 2 SCREW, Cap Whizlock, 1/4-20 x 3f4
Hydro Units Only)
7 1921319 ] WASHER, Plain, 1/4
8 1707278 1 DASH, Lawer
9 176440 1 BUSHING, Nylon
10 1925003 8 SCHEW, Taptte, 1/4-20x1/2
1 1980295 18 CAPSCREW, Whizlock, 1/4-20 x 55
{Cty. 20 on Gear Units)
12 pIrge -y foic] 1 SUPPORT, Bulkhead, L H,
13 1704873 ] BIDE PANEL ASSY,, L.H.
14 171600 2 ETRAP, Hood
15 1980096 2 WASHER, Special
AL 18933896 2 NUT, Hex Lok, Nlon #10-24
17 1920397 10 NLIT, Hax Nylon Lock, 1/4-20
18 1707580 1 BULKHEAD
18 1704927 1 GROMMET, Wire Hamess
20 1704342 2 GROMMETS, Bulkhead
21 1703z92 1 GRILLE
2 1704316 2 HINGE, Hood
23 1705248 2 SPACER
24 1960373 z SCHEWY, Tapiite, 5/16-18x 1
25 1704626 2 SPACER, Hood
26 1704628 2 CUP, Hairpin
27 1820801 2 SCREW, Tapite, 51618 x &5
28 1705248 2 PIWVOT, Hood
29 1704878 1 SIDE PANEL ASSY., R.H.
30 1703240 ] HooD



Seal, Dack & Fuel Tank Group

implicity

)

MOTE: Use standard hardware
torgue spec. chart unless

otherwise noled.




Afl Early Models

Seal, Deck & Fuel Tank Group {*Early Madels)

Simplicily

Ael. Pary
No., No. Gy Dezcription
1 17074452 1 SEAT
2 1704158 1 PLATE, Seat
3 1593133¢% 2 CARRIAGE BOLT, SH&-186x 2
4 173783 1 CLIF, Speed
5 1704298 2 SPACER
=] 1704402 2 SPRING, Compression
¥ 1704284 1 PLATE, Switch
e 1704728 2 SPRING, Compression
a 1833468 2 WASHER, Flain
10 1817358 -] LOCKWASHER, 518
11 18917372 G NUT, Hex, Full, 51518
12 1704724 2 COVER, Spring
13 18920415 2 CAPSCHEW, Hex Hd., 3/8-16% 1
14 1704285 2 BRACKET, Seat Suspansion
15 1611705 Z2 SPACER
16 18924940 2 WASHER, Plain, 1332
17 916965 z LOCKWASHER, 3/8
18 916950 2 NUT, Hex Hd,, 3/8
i9 1704366 1 CAP, Fue] Gauge
20 1708054 1 TANE, Fuel
21 170108 1 ELBOW & TUBE ASSY,
22 1654930 1 BUSHING
23 19212332 4 CAPSCREW, Hex Hd., 5M16-18x 3/4
24 1925003 4 SCREW, Taptite, 1/4-20 x 1/2
25 1688452 1 SEAT DECK
28 1701228 1 BUSHING, Snap
27 1830801 2 SCREW, Taptite, 511618 x 58
28 1920551 4 BOLT, Hex, Whizlack, 516-18 % 3/4
28 159158 1 SPRING
30 1704159 1 BRACKET, Seat Slide
H 1704723 1 HANDLE, Grip
&2 1704217 1 LEVER, Seat Release
33 19193 4 WASHER, Plain

* Used on all Mfg. No. TE81E91 before serizl no. 3075,
tsed on all Mfg. Ne. 1651835 before serial no. 11245,
Uszed on all Mifg. No. 1651307 balcre segial no. 7222
Used on all Mfg. No. 1651933 before serial no. 1107,
lsed on all Mig. No. 1851940 before zerial no, 1369,
Used on all Mig. No. 1651755,

41



Seat, Deck & Fuel Tank Group (*Later Modefs}

Simplicity

2330

42



Mig, No. 1691807, 1691886, 1691891, 1691933, 16915840

Seat, Deck & Fuel Tank Group (*Laler Models)

Simplicily

Ref, Part
MNa. No. Ly, Deacriptlan
1 1707408 1 SEAT
2 170T0ES 1 SUPPORT, Seat Pivot
3 1931338 2 CARRIAGE BOLT, 5M18-18 x 1-3/4
4 935112 1 CUP, Speed
g 1TO7H25 2 SPACER
g 1704402 2 SPRING, Compression
) 1707101 1 PLATE, Switch
8 1704728 2 SPRING, Compression
g 1933458 2 WASHER, Plain
10 1TOTI3T 1 SPRING, Extension
11 1915438 2 NUT, Hex, Mylon Lok, 5/16-18
12 1704724 2 COVER, Spring
13 1707084 1 BRACKET, Seat Pivat
14 1931380 2 CARRIAGE BOLT, 3f8-16% 1
15 17Q7759 2 SPACER
16 1924340 2 WASHER, Flain, 1332
17 1960453 2 SCREW, Truss He,, Torx drive, 3/8-18 2 1
18 1915439 2 NUT, Hex, Nylon Lock, 3/8-18
18 170423e6 1 CAFP, Fuel Gauge
20 1708054 1 TANK, Fuel
21 1704108 1 ELBOW & TUBE ASSY.
22 1654530 1 BUSHING
23 1708281 1 FLATE, Reinforcement
24 1925003 q SCREW, Taptite, 1/4-20x 1/2
25 1707487 1 SEAT DECK
26 1701228 1 BUSHIMNG, Snap
27 1830601 2 SCREW, Tapiite, SM&6-1Ex 58
2R 1934665 4 BOLT, Hax, Whizlock, 516818 x 58
29 1928352 2 NUT, Hex Flarnge Whizlock, 3/8-15
30 1707131 1 BRACKET, Seat Slide
3 1704722 1 HANDILE, Grip
22 1707133 1 LEVER, Seat Release

* Used on ell Ag. No. 1691851 after serial no. 3074.
Lised on all Mig. No. 1691886 after serial no. 19244,
Used on all Mfg. No. 1691807 after serial ne. 7221.
Used on all Mfg. Ne. 1691533 after serial ne. 1106,
Used on all Mfg. Me. 1691940 after serial ne. 1368,



Simplicity

Electrical Group {Lower Harness)

“apaa

Sea Eng.lna
Group

Kohler units

only.

Grommet - 588 Moo,
Grille & Dash Growp.

Briggs & Slratton
yrits only.

Leeation of
engine kill wire

on twin cylinder
Brigys & Stratbon
ragdals Snly,

Location of engina

KiIl wira an o
single cylindar :;5' T, 5
Brlggs & Stratton il

models only. g

To angine fuel
shut-gfl, Brigys &
Stratton Vanguard only

Ground 19 RH, {net used on single
front engina cylinder enginea), Kohlar units
maunting bolL / anly.

To qil pressure

sending unil,

Briggs & Stratton

units only. Ta cil progsura
sending unit,
Kohler units only.

MOTE: Usa slandard hardware
torque spec. chart uniess
otherwise noted.



All Models

Elecirical Group (Lowsr Hamess}

Simplicity

Ret. Part
No. No. Qty. Description
1 1704370 1 SWITCH, Seat, Operator Present
2 170aa7Ty 1 WIRE ASSY., Seat Switch
3 1704377 1 HARMNESS ASSY., Lower
(18 HP Hydro Linits)
1704378 1 HARNESS ASSY., Lower
{12.5 HP Hydro Units)
1705447 1 HARNESS ASSY., Lower
{125 HP Gear Units)
4 1707232 1 WIRE ASSY., Engine Grotnd
5 1B74356 1 WIRE ASSY., Headlight
g 1677370 2 SOCKET, Bulb
7 1703548 2 HEAT SHIELD
g 1703245 1 BEZEL, Headlight
9 18677371 2 BULRE, Headlight, 12.8Y
10 1703248 1 LENS, Heardlight
11 1703345 1 HEADLIGHT ASSY. {Incl. Ref. Nos. 6 - 10}
12 1701011 2 TIE, Cable {Gear Units Only}
13 1701229 3 BUSHING, Snap {CGty. 2 on 12.5 HP Hydro,

Oty. 1 on 12.5 HF Gear)



Simplicity

Electrical Group {Main Harnsss)

P.T.O. Switch

Transmiszlon

Ta Engine
25 Startar

Battery Ground -
maount Using right
front engine mounting bolt. |

NOTE: Use standard hardwarg
torque spec, chart unless
ctharwlse noted,

45



Afl Models

Simplicily

Electrical Group {Main Harness)
Hef. Part
No, Ko, Gy, Descriptlon
1 17037498 1 SWITCH, PTO, Electric Clstch
2 1676130 5 BULE, Indleator Light
3 1560353 T SCREW, Plastite, 8-16% 1/2
ES 1665238 1 CIRCUIT BREAKER
5 1660237 1 WIRE ASSY.
o] 1217356 2 LOCKWASHER, SHe
7 1679608 1 SWITCH, Ignition
8 174347 1 ADAPTER, Mut
8 1704346 1 COVER, Key Switch
10 1T04338 1 KEYS
11 1703972 1 MODULE
12 1685230 1 SOLENCID
13 1960256 b SCREW, Plastite, 1/4-20 x 5/8
14 1803818 1 CABLE, Battery to Solenoid
15 1701521 1 SWITCH, Transmission, Neutral Start
18 1703799 1 SWITCH, Headlight
17 1704614 1 STRAF, Wire Relziner
18 1677295 1 BOOCT, Insulatar
18 1704349 2 HNUT, Flastic, 1/4-20
20 1734112 ] TRAY, Battery
21 1685215 ) BATTERY, 29 Amp
por 1704581 1 VENT, Battery
23 1612103 1 HOSZE, Battery, Drain
24 1823341 2 CAPSCREW, Hax, 1/3-20x 3/4
25 1821318 B WASHER, Plain, 9/32
25 1704835 1 CABLE, Battery to Ground
27 1916564 2 LOCKWASHER, 1/4
28 1918822 2 NUT Hex, Full, 1/4-20
23 1665331 1 HOLD DOWN, Battery
30 1920263 2 NUT, Hex, 5/16-24
2| 1704632 2 ROD, Batery Held Dawn
32 122023 1 COVER, Temins!
3z 16658819 1 CABLE, Solenoid to Starter
34 1704376 1 HARMESS, Upper

47



Bimplicity Wheels & Tires Group

"T85

Greasa front whesl assembllas.

Washer 1o be on
inside of tire,

@é SN
Retalning rling must
be propery seated
p It groove,

Hetaining ring must be
MOTE: Use standard hardware properly saated in the
torque sp&c. chart unlgss grocye of the rear axie,
otharwise nated.



Mfg. Nos. 1691897

Wheeis & Tires Group {Gear)

Simplicily

Ref. Part
No. No. Qty. Desgcripticn
1 1705376 2 WHEEL & TIRE ASSY. (15 x 6,00-6)
{Incl. Ref. Nos. 2, 3, 4, 5, & 6)
2 1653618 2 TIRE (15 x 6.00-5)
| 1678713 4 BEARING
4 1708377 2 WHEEL ASSY. {Incl. Hef. No. 3)
5 172353 4 VALVE STEM & CAP
g 1664090 1 TUBE {4.1042.50-6) Service Only.
See Mot Below,
7 1673244 2 WHEEL & TIRE ASSY. (18 x 3.50-8)
fincl. Ret. Nos_ 5, 8 &10)
] 1655916 2 TIRE {18 x 8.50-8)
= 18607114 2 WASHER (Rear Axle)
10 1673246 2 WHEEL ASSY.
i1 1860180 4 WASHER
12 1701435 2 RETAINER, Hubcap
13 181110 2 KLIPRING
14 1676518 4 HUBCAP
15 1611710 2 KUFP RING
18 1667151 2 SPACER, Axle

NOTE: Simpllcity Tire Sealant can be used to repair fires In place of tubes,
See inside front cover of this manual for part number.

49



Limplicity

Wheels & Tires Group

A= 2035

i
NOTE: Use standard hardwarg
% torque spec. chart unless

atherwise noted.

If servicing bearing (Ref. Mo 3) refer
tor inset illustration for correct bearing size.

Grezse front wheel assemblies.

Wagher {0 be an

inside af tire.
1 Aetgining ring must
‘___..-rba properly seated

%18
/ I-." H in groaye.
@@ / /
- Ref. Ho. 2
Latar Models
F/H 1679713

1-8F16" 1-358

1-1/47 1-1/8¢

Early Madels
P/H 156316

TO SERYICE BEARINGS
Ta order esptacement beatings,
measure 1.0, of whezsl hub to
determine bearing size.

Retaining ring must be
properly seated in the
groove of the rear axie.



Mig. Nos. 1691795, 1691807, 1691886, 1691833, 1691940

F 3 [ 4 I 7
Wheefs & Tires Group {Hydro) sfﬂlplfﬂ’fy
FRef. Patt
No, Ne. ary. Desctiption
1 1705376 2 WHEEL & TIRE ASSBY. {15 x 6.00-6)
{focl. Ref. Nos. 2, 3, 4, & 5)
2 1653618 2 TIRE {15 x 8.00-6)
3 167913 4 BEARING, 1-9M&" Ouside O.0, 1-3/&" Inside Q.0.
(To be used with Later Mode! Wheel Assembly. See
insat Nustration on page 50.)
156316 4 BEARING, 1-1/4* Outside Q.D, 1-1/8" Inside O.0.
{To be used with Early Mode! Whes| Azsembly. Ses
insat flusiration on page 50.)
4 1705377 2 WHEEL AZSY. Later Models, Insl. Ref. Ne. 3, P/

1678713, {See inset Nlusiration on page 50 for proper
Wheel Bearing for Early Mode!s.)

g 172353 4 VALVE STEM & CAPR {Qfy. & used on Mig. No. 16915807)
=3 1684000 1 TUBE {4.102.50-5) Ses Motz Below,
7 * 1873328 2 WHEEL & TIRE ASSY. (18 x 5.50-8)
fincl. Ref. Nos. 5, B, 9, &10)
G733 2 WHEEL & TIRE ASSY. (20 x 8.0-10)
{incl. Fef. Nos. 5, 8, 9, & 10)
8 * 1655916 2 TIRE (18 x 8.50-8)
** 173456 2 TIRE (20 x 8.0-10)
=) HOLTMTT 2 TUBE
10 * 1673347 2 WHEEL ASSY,
= 1672235 2 WHEEL ASSY,
1M * 168055 2 WASHER
= DEQ3TY ? WASHER
12 1678520 2 RETAINER, Hubcap
13 Q32577 2 RING, Retaining, 17 Dia.
14 1676518 4 HUBCAF
15 19601 EG a WASHER, Speuial
16 1701435 z RETAINER, Mubcap
17 1611714 Z KLF RING
pi:} 1701873 2 BPACER {Used wi18" wheels only}

*Uszed on Mig. No. 1651755, 1601886 & 1691939 Only
*Uzed on Mfg. No. 1691607 & 1651540 Only.

NOTE: £implicity Tire Sealant can be uzed to repair fires in place of tubes.
See inside front caver of this manual for part number,

31



Simplicity

38" Housing & Arbor Group

*' 2036

Torque to 50-70 Targue to 50-T0

I*E/n- ibs. fi_ Ibs.
1—{

22—

Apply naskel former
this surface.

e ARy gaskel former
this surfaca.

-~
= =" Fill arbors with multipurpase
r grease after gasket former
has cured.

S

Tarque Lo 50-70 25
NOTE: Usa slandard hardware ft. bs. /5'25
torgque spec. chart unless Targue 1o 50-70
otherwise noted. ft. |bs.

92



g, Mo, 1691704

Simplicily

387 Housing & Arbor Group
Ref. Part
No. No. Cty. Description
1 1930585 2 CAPSCREW, Hex Hd., 7/16-14x 3-1/2
2 1518193 2 LOCKWASHER, 716
3 1833263 2 WASHER, Plain
4 1704120 1 PLLLEY ASSY., RH.
5 1657359 2 SHIELD, Grass, Upper
<] 1655729 2 HOUSING, Arbor, Top
7 1685251 2 SHAFT & BEARING ASSY. {Incl. Rel Nos. 8 & 9)
a8 108202 4 BEARING
L2 1685245 2 SHAFT, Arbar {Incl. Ref. No_ 21}
10 1703273 2 HOUSING ASSY,, Arkor, Bottom
finel. Ref No. 11 & 13)
1" 1704314 2 GHREASE FITTING
12 1 HOUSING, Bottom {See Ref. No. 1)
13 1818381 4 WASHER, Fiat, 5116
14 17372 4 NUT, Hex, SM18-18
18 1917356 4 LOCKWASHER, 516
18 1704088 2 GUIDE, Upstop, Belt
i 1524356 4 WASHER, Flat
18 1700230 2 WASHER, Shim
19 1700229 2 SHIELLD, Grass, Lower
20 1655777 2 ADAPTOR, Blade
21 1672132 2 COLLAR, Mower Arbor
22 1704856 1 BLADE, Mower
23 1656827 2 WASHER, Spline
24 1656916 2 WASHER, Spring
25 1923491 2 CAPSCREW, Hex Hd., 7/iE-14 x1
285 1930600 4 SCREW, Hex, Tapfite, 56 x 1-1/2
27 1704101 1 BLADE, Mower
28 1654847 ] SCREW, Hex, Taptite, 516 x 3/4
29 16B5410 1 HOUSING ASSY.
S0 1931318 2 CARRIAGE BOLT, 1/4-20x 7/8
bl | 1676438 1 NUT, Push On
32 1850353 2 WASHER, Flain
a3 1702873 1 CLAMP
34 1919325 1 WASHER, Plain, 5/16
a5 1705080 1 SPRING
35 1705115 1 PLUGE, Hola
ar 1916964 2 LOCKWASHER, 154
38 1916622 z NUT, Hex Hd., 1/4-20
39 1705709 1 ROD, Deflector, Front
40 1705449 1 DEFLECTOR, Plastic
41 1704119 1 PULLEY ASSY. LH.
42 1707335 2 GEASKET, Foam

53



Simplicily

44" Housing & Arbor Group

Tomue o 50-70

ft. Ibs. Torque to 53-70
1“3'—— . los.
2—s ? l

3 0

Apply gasket former
this surfaca.

| L

| g

'1 7 15
16

Apply gasket former |

7 this surface. \ *-:-" _. _B_ \

i
1Fill arbors with multipurpose;
| grease after gaskel former

| has cured,

MOTE: Lise standard hardware - £ 570
torgua spec. chart unless Grgue to -
clherwise noted. ft. Ios. ﬂu:'::e 1o 5070

o



Mfg. No. 1891705

 J [ J
44" Housing & Arbor Group srmplmﬂy
Aetf. Part
No, No. Oty. Description
1 1823471 2 CAPSCREW, Hex Hd,, TME-14 X 1-1/4
2 igeioe 3 LOCKWASHER, 18
3 18933263 3 WASHEHR, Plain
4 1704123 2 PULLEY ASSY., Deck Drive
5 1657969 3 SHIELR, Grass, Upper
8 1655729 3 HOUSING, Arbor, Top
7 1685245 3 SHAFT, Arbor fincludes Ref. No. 21)
=] 108202 G BRARING
g 1685251 3 SHAFT & BEARING ASSY. {Center & Outer}
{incl. Ref. Nos. 7 & &)
10 1930585 i CAPSCREW, Hex Hd, 7HE-14 % 3-1/2
11 EFLE N P i FULLEY ASSY,
12 103273 3 HOUSING ASSY., Arbor, Bottom
{Inci. Ref. Nos_ 13 & 14)
13 1A 3 GREASE ATTING
14 3 HOUSING, Arbar, Bottom (See Ref No. 12)
15 1524858 7 SCREW, Hex, Taptite, SME % 1/2
16 1704373 1 COVER, Arbor
17 1664847 18 SCREW, Hex, Tapfite, 5/16 x 3/4
18 1700230 ] WASHER, Shim
i 1700229 3 SHIELD, Grass, Bottomn
20 1855777 3 ADAPTOR, Blade
21 1672132 2 COLLAR, Mower Arbor
22 1704858 3 BLADE, Mower
23 1656827 3 WASHER, Spline
24 1656916 3 WASHER, Spring
25 18234 3 CAPSCREW, Hex Hd., 7HiB6-14x1
26 1685411 1 HGUSING ASSY., Mower
27 1931318 2 CARRIAGE BOLT, 1/4-20x7/8
28 1705115 1 PLUG, Hole
29 1703801 1 COVER, Ao
20 1678435 1 NUT, Push Cn
N 1960353 2 WASHER, Plain
@€ TTABRTE 1 CLAMFP
32 19326 t WASHER, PLAIN, 516
b 1FOS0E0 1 SPRING
a5 1916584 2 LOCKWASHER, 1/4
36 1es22 z WUT, Hex, 1/4-20
a7 1708703 1 ROD, Deflector, Front
98 1705449 1 DEFLECTOR, Plastic
< 1707335 3 GASKET, Foam



Simplicily

38" Glutch & Support Group

2026

Arbor Drive Pullay

Englne Pulley Arbor Drive Pulley 6 24’$ ‘}3 +’/,3

e
e -

]
2 A
~ W ':i
- =r - P N T '__'---"- S
Mountbitch Assy,  “llagea.k 00 T
using these holes. }3 ; gra. e
{Both sides) CTeSiizoomp oo
>
o 13 |
1) -
i
-
L .
15 !
|
18 <
- 16 —1
™ WOTE 1: Eardy Model
MOTE: Use standard hardware L% Only, on Ia?e?rmad:::
torque spac. chart unfess 18 ~a 11 Ret. No. 15 ic welded

otherwise noted, to Ref. Ma. 19,

b



Mfg, No. 1691704

38" Glutch & Support Group Simplicily
Ref. Pert
Mo, No. Oy, Description
1 1928957 2 CAPSCREW. Hex Hd., 3/B-16 x 2-3/4
2 1677135 1 GUARD, Spring
3 1922755 4 WASHER, Plain
4 170Le2E 1 IDLER FULLEY, Plastie
5 1665835 1 GRIP, Lever
] 1 CLUTCH LEVER ASSY. (See Ref No. 25
7 1918965 2 LOCKWAESHER, 38
8 1918950 1 NUT, Hex Full, 3815
8 1665785 1 SPRING
10 1919433 3 NUT, Hex Lock, 3816
1 1924356 1 WASHER
12 1686698 1 V-BELT
13 16242840 3 WASHER, Flain, 3/8 1.0,
14 157081 2 SPACER
15 704085 1 ROD, Mower Hitch (Eary Models only)
16 M EB7E038 2 NUT, Push On, 142 {Early Models only)
17 1860093 2 NUT, Push On, 3/a
18 1704129 1 ROD, Latch
18 1708040 1 HITCH ABZY,
20 108881 1 SPRING
21 1818950 1 NUT, Hex Full, 3/8-16
22 1521369 a2 CAPSCREW, Hex, 3/8-18 x1-1/2
23 812808 1 FITTING, Grease
24 1663114 2 BUSHING
25 1704520 1 CLUTCH LEVER ASSY. w/Bushing
{Incl. Ref. Nos. & & 24)
26 1657242 1 SPACER

*See “Note 1" on page 55.

57



SIIHFIIEl'fy 44" Clutch & Support Group

-onag

Movable Idler Fulley

Engina Pully

Artior Divive Pulley

Arbor Drive Pullay

&—B Giregse

\
1_“
P
ﬂi—
=

=
-
ey

el LTS

Y -

~
L
5% ® L
b - 1.1'
1 .
L
[

A e —_——————
-

Mourt Hich Assy. %
using these holes,

-

anly. On later modeis [

J NOTE 1: Early models C%D__“_”

~
MOTE: Uze standard-hardware X Ref. Mo, 22 iz welded |
torgue spec. chart unless 75 L o Ref. Mo, 26, 18
otherwise noted,



Mg, No. 1681705

Simplicily

447 Cledgh & Support Group
Ref. Part
Ho. Na. Oy, Descripticn
) 16865835 1 GRIP, Lever
2 1916950 a NLUIT, Hex, 3/8-16
3 1916965 3 LOCKWASHER, 2/8
4 1924940 15 WASHER, 516
5 1EMEF2 1 V-BELT, Mower Drive
G 18921969 2 CAPSCREW, Hex Hd., 3/8-16 % 1-1/2
7 1ESES3E i SPRING
8 1931353 2 CARRIAGE BOLT, 3/8-16 % 1-3f4
=] 1E74EES 2 SPACER
10 1676148 4 BUSHING
k| 1666786 1 SPRING
12 1677135 1 IDLER, Stap
13 1704926 2 PULLEY, Ider {Ptaztc)
14 1704858 1 LEVER ASSY, Idier
{Incl. Q. 1, Ref. No. 15; Oty 2, Fef. No. 10)
15 912808 2 GREASE FITTING
16 1704858 1 LEVER ASSY., ldler Amn
{Incl. Qty. 1, Ref. No. 15; Oty 2, Fef. Ko, 10}
17 1924356 2 WASHER
15 18923538 1 CAPSCREW, Hex Hd., 3816 x 3-1/2
19 1918439 2 NUT, Hex Lock, 3816
20 1607813 1 V-BELT, Arbor Drive
21 157081 2 SPACER
22 * 704085 1 HOD, Mower Hitzh
23 *1 5378038 2 NUT, Push On
24 1960023 2 NUT, Peush On
25 1704128 1 ROD, Latch
26 1702040 1 HITCH ASSY,
27 10EE81 1 SPRING
*See “Note 1 on page 58.

59



sfmﬂhﬂfm 38" Height Adjusting & Roller Group

HOTE: Lise standard hardware
torque spec. chert unless
albarwise rolad.



Mig. No, 1691704

38" Height Adjusting & Roller Grougs

Simplicity

Rei. Part
No. No. oy Description
1 1830644 2 NUT, Hex Flangelock, 1/2-13
2 1705058 1 SHAFT ASSY,, Roller
3 1704073 1 BAR, Raoller
4 1704082 1 NUT, Adjustor
g 916965 2 LOCKWASHER, 372
5 916950 2 WET, Hex Hd,, 3215
K 1677507 1 BLIDE
B 18243451 1 WASHER, Flain, 1/2
=] 172622 1 BOLT, Shoulder, 3/8-18
10 1924366 2 WASHER, Plain, 41/84 x 1-1/4
11 1658513 e RCLLER
12 153124 1 RING, Retaining
13 1704104 1 ARM ASSY,, Mower
14 1931352 i BOLT, Carriage, 3/8-16 x 1-1/2
15 1665374 2 STHAP, Mower Arm Assy,
16 1664847 [ SCREWY, Hex Tapfite, 518 x 34
17 17050459 1 LINK ASSY, Lift
18 1624540 | WASHMER, Plain, 13/32
19 176012 1 CUP, Fin, Safety
20 1918448 1 COTTER PIN
21 118053 1 FIN, Clevis
22 19123744 2 NUT, Hex, Jam, 1/2-13
23 18960170 3 WASHER, 23/64
24 1704081 1 TRUNNION
2z 1704053 1 ROD, Adjustment
26 1828352 1 NUT, Hex Whiziock, 3/8-16
27 1706644 1 SPACER
] THE260E 1 CAPSCHEW, Hex, 2/8-16x 1-3/4
28 1821877 4 CAPSCREW, Hex, SM&G18x 1M1/4
20 1704115 i PLATE, Support
3t 1917356 & LOCKWASHER, 5HE
3z 1917372 & NUT, Hex, 5M18-18
23 1918381 1 WASHER, Fat, 516
34 1704114 1 INDICATGR, Cutting Haigiht
-] 19600063 1 PAL NUT
% 1704077 1 ETRAP, Trunnion Retalnar
ar 1918452 1 COTTER PIN
38 1704116 1 BRACKET, Cutting Height
29 1704083 1 ARM, Rear, Mower, B.H.
40 1600 1 PIN, Roli, 1"
4 17040097 1 WASHER, Detent
42 1704088 1 THUNNICN
43 170408F 1 TRUNNION, Threaded
44 1704054 1 CRANK, Cuting Height
45 1602546 2 SPACER
46 16E8150 1 KNCB

61



5:mpln=!fy 44" Height Adjusting & Rolter Group

35“‘5’ !
3.+ |
\t?:‘ :
!
L
L
KL Lo
™
33
i3
@{{ J 30
~ kN MCOTE: Use standard hardwara
7@{/ 32 torque spec. chert unless
\Q// ctherwise noted,

62



fffg. No. 1681705

44" Heigit Adiusting & Roffer Group

Simplicily

Aef, Part
Neo. No. Oy, Deseriplion
1 1585443 1 SHAFT ASSY., Roller, 447
2 1704082 1 NUT, Adjuster
3 516965 pe LOCKWASHER
4 918950 2 NUT, Hex Hdd., 3818
] 1677907 1 SLIDE
=] 1924361 1 WaSHER, Plain, 1/2
7 172622 1 BOLT, Shoylder, 3/2-15
a8 1924366 2 WASHER, Plain, 1-1/4
g 1658513 L) ROLLER
10 153124 2 RING, Retzining
1 1802844 2 SPACER
12 178012 1 GLUP, Fin, Safety
13 1924930 o WASHER, Plain
14 1704103 1 ARM ASSY., Mowsar
15 1685374 3 STRAP, Mower Armn Assy.
16 18931352 1 CARRIAGE BOLT, 3816 1-1/2
17 1664847 g SCREW, Hex Taptite, 516 x 34
18 1705045 1 LINK ASSY, Lift
T8 1518448 1 COTTER PIN
20 1530544 2 NUT, Hex, Flange Lock, 1/2-13
21 1704074 1 BAR, Reller
pore) 1704116 1 BRACKET, Cutting Height
23 1417356 2 LOCKWASHER, 516
24 1917372 2 MUT, Hex, 51618
25 1918452 i COTTER FIN
26 118053 1 PIl, Clevis
27 1913?44 2 MUT, Hex Jam, 1/2-13
28 1950170 3 WASHER, 33fc4
25 1704081 1 TAUNNION
30 1704093 1 ROD, Adjustrient
b3 | 1705644 1 SPACER
32 19283652 1 NUT, Hex Whizlock, 3/8-16
33 1920608 1 CAPESCREW, Hex, 3816 % 1-3/4
34 1704008 1 LPETOP, Mower
32 1980003 1 FAL NUT
3E 1980373 4 SCREW, Taptte, 5M16x1
ar 15919381 1 WASHER, Fiat, 516
38 1704114 1 INDICATOR, Cutting Height
a9 1704080 1 FLATE, Maower Support
40 1704007 1 WASHER, Detent
41 o160 1 Pl Reall, 1" Lorgg
12 1704086 1 TRUNNICHN
43 1704083 1 ARM, Rear, Mower, R.H.
a4 1921977 a2 CAPSCREW. Hax, 5/18-18x 1-1/4
45 170087 1 TEUKNNION, Threaded
46 1704084 1 CRANK, Cutting Height
a7 16868130 1 ¥NOB, Height Crank



srmplu.'lfy Decal Group

1956
1079

64



All Models

Decal Group

Limplicity

- .
Ref. Part
Nc. No. ty. Description
1 1704462 1 DECAL, Hood, LH.
2 1704463 ] DECAL, Hood, R.H.
3 1704482 1 DECAL, Paint
4 1707754 1 DECAL, Belt, Blade
5 1707570 1 DECAL, Operating Inst.
] 1704484 1 DECAL, 12.5LTH
1TOE042 1 DECAL, 12.5LTG
17044565 1 DECAL, 16LTH
7T 1704474 1 DECAL, Push Valve {Hydrostatic Linits only)
B 1704131 1 DECAL, Mowsr Height
g 1704276 1 DECAL, Danger {(Hand Under Declk}
10 1 DECAL, CPEI (Mot Serviced)
bl 1704477 1 DECAL, Cutling Width, 38*
12 1704277 1 DECAL, Dangar {Chents I Plas)
13 1704478 i DECAL, Cutting Widith, 44"
14 1704473 1 DECAL, Gnlle, Hot
15 1 1.0, PLATE (Not Sernviced)
16 1704456 1 DECAL, Choke (Dash), 12.5 Only
17 1EE820:2 1 CECAL, Loge
Not Shawn CECAL, Battery (Not Serviced)
.ﬂ. DANGER {0OPERATION )
a DORTING BLADES I TO START ENGIHE
CUTOFF ARMS | poemsmrg s e e
* + AHD LEGS WHEN OFERATOR LEAVES SEAT:
ERILIEN AFE NEME e i Y et
I TRagnion cowTROL
MADANGER LT s oo,
i GEERATING : T o T e T
a OUSLLPES oy |- ILPERATECT0 L
| R L e A
'___M__ ... 5 T RITE W T H- LHIKE  PIOIWIICH  IGATTIGN SWICH
A WARNING I B .
_ AVO SEANIIS IEIVIRY TR DERTH = &
il L
2 ST it Ml o M | 70 RELEASE PARYING BRAKE
EEREAEII (S
| Emmammgee ﬁ J
Ret. No. 5 A\ St A AR =

£ DANGER

ROTATING CUTTIXG BLADE
B0 NOT PUT HAKDS
OR FEET BKWOER

MOWER DECK WHILE
ELADE [5 ROTATIHG.

i IHANGER

O& HOT OPERATE MOWER
WITHOUT DEFLECTOQR
OR ENTIRE GRASS
GATCHER IN PLACE.

Ref. Ma. &

Rel. No. 12

SAFETY DECALS

ROTATING CUTTING BLARE

THANSMESSION RELEASE
YALVE LEVER

FULL ROD REARWARD AND
LATCH IW THE UP POSITION

TRACTCR MAY HOW BE MOVED

BY MAHUALLY PUSHING OR PUCERG.

Rel. Mo T [Hydro Unils)

HOT A3

Ref. Ho 14
E3



Sfmplfeilg

Pearless Transaxle Model 807-059

66



Mig. No. 1691891

f r J
Peeilass Transaxle Modef 801-059 SFmpIMny
Ref. Part
HNo. Na. Oty. Desctiption
1 FIOO7TA 1 CASE, Transaxe
2 TTE136 1 GEAR, Spur (15 Teeth)
24 7ratas 1 GEAR, Spur (12 Teeth)
3 TT8126A 1 GEAR, Spur (20 Teeth)
4 TIB1E7A 1 GEAR, Spur (25 Testh)
5 7T8128A 1 GEAR, Spur (28 Testh)
& TTB1294 1 GEAR, Spur (30 Testh)
7 7T81Z1A 1 GEAR, Spur (20 Teeth)
8 7TB122A 1 GEAR, Spur (22 Teeth)
g TIB1Z3A 1 GEAR, Spur (25 Teeth)
10 FIB124A 1 GEAR, Spur (30 Teeth)
11 FIBR14BA 1 GEAR, Spur (37 Teeth)
12 TIBIATA 1 (GEAR, Bavel (42 Teath}
13 TBAZEE 1 COLLAR, Shift
14 TOEDED 1 BPROCKET (14 Testh)
15 786061 1 SPROCKET {10 Teeth)
16 TrG204 1 SHAFT, Counter
17 Te113a 1 BEVEL PINION, Input
1& TBE074 1 SPACER
13 ralaa 1 PINION, Outpyt
20 78130 1 GEAR, Cutotn
21 ToO003 1 DISK, Brake
22 Ta20884 4 KEY
25 FEBOAD 1 RING, Retzining
26 TBO105A 3 BUSHING, Flanged
27 TB0T18A 1 BUSHING, Flanged
23 7880524 1 CHAIN, Roller {(Ne. 41 Chain, 22 Links)
248 TROOF2 4 WASHER, Thrust
30 780122 2 BEARING, Needia
o) | TO20FF 1 BALL, Stee
a2 B0 0D 1 WASHER, Thrust
33 792078 1 SCREW, Set, 2f2-16 x 3/8
<) TO2070 1 SPRING
as 792073 17 SCREW, Hex Hd., Thread Forming, 1/4-20 x 1-1/4
35 TBO108 5 WASHER, Thrust
ar Fa0121 1 BEARING, Ball

Ref, Nos. 38 through 74 on pages G5 & 69,



SFmpﬁnﬂq Peerless Transaxie Model 801-059




Mfqg. No. 1691891

Peerfess Transaxie Mode! 801-059 SImplfcﬂy
Rel. Part
Ho. No. Gy, Dezcrption
=8 A3 1 WASHER, Flat
28 780119 2 BEARING, Ball
41 7RE051 2 SEAL, Snuare Cut
a4z 78057 1 SEAL, Square Cif
a3 780112 2 BEARING, Needls
& 780114 1 WASHER, Flat
45 788053 z SEAL, Square Cut
a7 ra082 1 COVER, Transaxle
43 FB42080 1 RCD & FORK ASSY., Shift
4% 7Ie13s 1 SHAFT, nput
50 Fre184h 1 SHAFT, Brake
]| TOOT 1 PLATE, Brake Fad
g2 FOOO0E 2 PAD, Brake
=% TREOCE 2 PIM, Durved
54 FO007s 1 LOCKNUT, sM18-24
55 TH2076 1 WASHER, Flat
o8 720056 1 LEVER, Brake
57 782073 1 SCREW, Hex Hd,, Thread Forming, 1/4-20 % 1-144
a7A 7o2085 ] SCREW, Hex Hd,, Thread Forming, 1/4-20 % 2-1/4
58 790025 1 HOLDER, Brake Pad
5 7181758 1 SEAR ASSY., Differsntial (Incl. 2 of Ref Mo, 800
B0 780064 2 BUSHING
B804 7BO120 1 BUSHING
61 fTB166 2 GEAR, Bavel
62 7IB13 2 PINION, Bavel
&3 785034 1 PIN, Drive
&4 TROOES 2 WASHER, Thrust
65 782128 4 RING, Retaining {Pkq. of Z)
GG 72040 1 PIN, Roll
&7 FHROO 4 WASHMER, Thrust
(=] FT4B91 1 AXLE (14-3/2" Long)
69 TFa6dq 1 AXLE (12-12" Long)
70 792035 1 AING, Retaining
71 TRE0ES 1 SEAL, Square Cut
72 788066 1 SPACER
73 785086 1 BRACKET, Braks Lever
& 2074 1 PLUG, Threaded

Ref. Nos. 1 through 37 on pages 66 & 67.















SIMPLICITY MANUFACTURING, INC.
500 N. Spring St., P.O. Box 997
Port Washington, W USA 53074-0997

TF-1156-03

PRINTED IN U.5.A,

“1831

11/




